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Company overview Facility overview

Founded in 1953, Aju Pharm has been well known as a quality-oriented GMP factory
pharmaceutical company. Since the establishment, Aju Pharm has been trying
to maintain its strong presence in the market as one of the leading company by
providing high quality healthcare products and services to the society. Our ultimate
goal is being "global total Health care Company” and we are getting close to
achieve the goal.

- Approved date : 1994

- Lland area : 15,903.70m?2

- General plant : Building Footprint Area : 7,129.25m?

- Gross Floor Area : 22,923.42m?2

- Production : Tablet, Capsule, Granule, Suspension, Syrup

Furthermore, our manufacturing plant, including a separate cephalosporin
building, has played a key role as the stepping stone for the company in Global Cephalosporin plant
CMO business. With these facilities, we are able to pursue our strong global
business projects, as we have expanded our market territories around the world.
Going further, we will continually try to offer our customer-oriented products into
the global markets.

- Approved date : 2009

- Building Footprint Area : 1,382.62m?2

- Gross floor area : 2,990.64m?2

- Current contract manufacturing with domestic & overseas business partners.
- Capacity : 50,000 ~ 60,000 vials/day (average)

- Production : Powder form in Vial, Oral Tablet & Capsule

Research & Development

Since the establishment in 1953, we have played a key role in the pharmaceutical
industry by doing our best endeavors through developing the predominant medicines.
Our R&D division has actively dealt with the rapid changes in the domestic & global
markets, and put all efforts to develop effective new types of medicines such as
cardiovascular, respiratory, Gl tract drugs, antibiotics and etc. In addition, the R&D
division has pursued and developed its competitive and high quality medical products
based on our own technologies and accumulated know-how in accordance with the
accurate control of GMP.

History

1953 Establishment Aju Pharm

1963 Enlarged Injection production line’s facilities
1992 Completed construction of the headquarters and KGMP 2012 Approved Injectables facilities by the PMDA Japan for Japanese market

2009 Completed construction of separate Cephalosporin (Antibiotic) Plant

plant in Pyeongtaek 2013 60th anniversary ceremony

1995 Established the Research and Development center NS ESEDIshEdiNed el Deavices plank iBUREaTg

2004 Contract Manufacturing Agreement with Torii Pharm.Co.,Ltd. for “Paoscle Inj.” 2016 Completeieatsticion O2nd ftor(@rlidosageicms)
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Business Activities

1) Overseas Business

Our dedicated Overseas Business Dept. has been working with worldwide customers as like CIS countries,
ASEAN countries, Latin America, Japan, China, Middle East, and etc. with professional knowledge and best
products.

Based on our continued and aggressive global market strategies, we have cooperated with our global
partners for a long time and formulated strong global networks in the pharmaceutical business. Besides, we
have lots of competitive product pipelines in order to hold the dominant position in the market.

Also, we are still exploring and developing new opportunities around the world by exporting CMO,
Technology Transfer, and License- In & Out.

2) Domestic Sales Business

Our Domestic Sales Business Dept. has been selling various and high quality ETC & OTC products through
diverse channels in Korea. Also, we are focusing on launching new products and consulting services 1o
pharmacy operations.

Aju Pharm’s PRODUCT LIST

P06 Gastro-intestinal Drugs P12 Antihistamins & Antiallergics
Hepatic Protectors Antidotes
Antidiabetics Drugs Antitussive & Expectorants
P07 Antibiotics Neuro-muscular Drugs
Genito-urinary Drugs

P09 NSAIDs & Analgesics & Antipyretics
Circulatory Drugs Others

P11 CNSDrugs Health Supplements/Foods
Antidepressant
Respiratory Drugs
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3) Olea Business

Aju Pharm set up Olea Business Dept. in 2007 to contribute to public health, and Olea Business Dept. has
been supplying and developing well-being food supplements such as Olive leaf Extract and unique natural
ingredient products for our customers.

As the sole Korean agent and supplier of olive products (imported Olive leaf extract from Australia), we
supply its best products to our customers.

4) Medical Device Business

Our Medical Business Dept. has been trying to make our own brand by focusing on stem cell, wound, surgical
& medical devices. Medical business has several cooperative system agreements with prominent research
centers and medical centers so far, and this figure will be a competitive strength for the company in order to
be “Global Total Health care Company” in the near future.
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Aju Pharm’s PRODUCT LIST

BE : Bio Equivalence Study Available
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Generic Name

Dosage &

Metformin HCI .... 500mg

glimepiride and metformin.

Product Name Indications S . Packagin Remark
& Strength Administration ging
Gastro-intestinal Drugs
Elprid Tab. 1 Tab. Dyspepsia 1 tablet, 100T BE
Levosulpiride ......... 25mg 3 times a day before meals
Gaspamin Tab. 1 Tab. Peptic ulcer, gastritis Gastritis:1 tablet, 3 times a day 100T BE
Rebamipide .......... 100mg
Meticone Tab. 1 Tab. Peptic ulcer, gastritis 2 tablets, twice a day, 100T BE
Cimetidine ............ 200mg or 1.5 tablets 4 times a day
Aju Omeprazole 1 Cap. Short-term treatment of gastric Gastric & duodenal ulcer: 100C BE
Cap. B Omeprazole............. 20mg | and duodenal ulcer 1 capsule, once a day
Mabutan Tab. 1 Tab. Esophageal reflux, 1 to 2 tablets, 3 times a day 100T
Trimebutine maleate gastroduodenitis, peptic ulcer, etc. before meals
.............................. 100mg
Sparon Tab. 1 Tab. Disability of gastrointestinal 1 tablet, 2 to 3 times a day 100T BE
Tiropramide HCl .....100mg | motility, cholelithiasis
Zhengchangsheng 1 Cap. Acute and chronic enteritis Adults: 2 capsules, 30C
Cap Bacillus licheniformis and diarrhea, acute dysentery, 3 times a day. 100C
’ -M= powder .........c....... 250mg | etc. 4 capsules for initial dose
Zhengchangsheng Per 1g Adults: 2g, 3 times a day. 150g
Granule. Bacillus licheniformis 4 g for initial dose
powder ................. 250mg
Anamotin Tab. 1 Tab. Digestive function disorder 15mg in 3 divided 100T BE
Mosapride citrate ...... S5mg | (heartburn, nausea, vomiting) doses before or after meals.
accompanying functional
—-— dyspepsia (chronic gastritis)
Recxil Tab. 1 Tab. Chronic constipation, non-specific | Adult: 30T
Polycarbophil calcium diarrhea, constipation in irritable | 2 tablets,1~4 times a day
............................... 625mg | bowel syndrome and diarrhea
adjuvant therapy
Alspa comp. 1 Cap. Spasmolysis of gastric cramp, 1 capsule, 2 or 3 times a day, 100C
soft cap. Alverin citrate removal of gastric gas, alleviation before meals
@ | Simethicone .......... the pain of digestive system
Zerocid Tab. 1 Tab. Peptic Ulcer 1 tablet, once a day 30T
Omeprazole............. 40mg 100T
NaHCO5......c....... 1,100mg
Hepatic Protectors
Omitan Tab. 1 Tab. Chronic hepatitis 1~2 tablets, 3 times a day 100T BE
Biphenyl dimethyl (GOT, GPT increased hepatitis)
dicarboxylate .......... 25mg
Antidiabetics Drugs
Aromyl Tab. 1 Tab. Noninsulin-dependent 1mg, once a day before 100T BE
2mg Glimepiride .......... 2mg diabetes (Type2) breakfast
ae @e
Aromyl M 1 Tab. It is indicated as an adjunct to diet It should be taken with breakfast. 100T BE
Tab. Glimepiride ............. 2mg and exercise in treatment of type 1 to 2 mg, once a day.
Metformin HCI .... 500mg 2 diabetes mellitus patients when
they are not adequately controlled
on either glimepiride alone or
Aromyl Mex 1Tab. metformin alone or in replacement 1007 BE
SR Tab. Glimepiride ............. 2mg of the free combination of

Generic Name — Dosage & .
Product Name Indications % v Packagin Remark
& Strength Administration ging
Glufamin 1 Tab. For Diabetes(Type 2) 1 tablet a day taken with food 100T BE
SR Tab. I Metformin hydrochloride preferably in the evening.
w W 500mg
Antibiotics
Aju Amikacin Inj. 1 Amp.(2mL) Septicemia, bacteremia, 15mg/kg, 2 or 3 times in 10A
250mg Amikacin sulfate serious infections of the divided doses S0A
(e et respiratory tract, bones, joints,
CNS, skin and tissue,
eritonitis
Aju Amikacin Inj. 1 Amp.(2mL) R
500mg Amikacin sulfate
BB | e 500mg
Aju Cefaclor 1 Cap. Otitis media, lower respiratory 1 capsule, every 8 hours. 100C BE
Cap. Cefaclor ............... 250mg tract infections, pharyngitis and
- tonsillitis, urinary tract infections,
skin and skin structure infections
Aju Cefaclor 1 Tab. 1 tablet, Twice a day 100T
SR Tab. Cefaclor ............... 500mg
Aju Cefadroxil 1 Cap. Pyelonephritis, cystitis, 1-2g of cefadroxil a day as a 100C BE
Cap. Cefadroxil monohydrate urethritis, skin and structure single dose or in two divided
- D | 500mg infection, etc. doses.
Aju cefazolin 1 Vial Respiratory infections; Urinary tract Adults: 1g daily in 2 10V
Sodium Inj. 1g Cefazolin sodium ........ 19 infections; Skin and soft divided doses, I.V. or .M.
Tissue infections;
Aju Cefmetazole 1 Vial Sepsis, bronchitis, pneumonia, - L.V Adults: 1~2g daily in two 1oV
Sodium Inj. 1g Cefmetazole sodium .... 1g | pulmonary abscess, divided doses.
cholangitis, cholecystitis, Children: 25~100mg/kg, in two
- nephropyelitis, intrauterine to four divided doses
infection, etc. - LM.: Adults: 1~2g in
two divided doses. Not
recommended for children.
Ceforax Cap. 1 Cap. Bronchitis, bronchiectasis (in case Adults and children 100C BE
Cefixime .............. 100mg of infections), secondaryinfections | weighed 30kg and over:
of chronic respiratory disease, 50~100mg, twice a day.
A3y cEx pneumonia, nephropyelitis,
otitis media
Aju Cefotaxime 1 Vial Septicemia, pneumonia, Dosage and route of 1V
Sodium Inj. 1g Cefotaxime sodium bronchitis, bronchiectasis, administration should be
E ................................... 1g peritonitis, urethritis, etc. determined by susceptibility
== of the causative organisms,
i severity of the infection, and the
condition of the patient
Aju Cefotaxime 1 Vial Tov
Sodium Inj. 500mg Cefotaxime sodium
............................ 500mg
Aju Cefradine Cap. 1Cap. Pyelonephritis, cystitis, - Adults: Respiratory infections: 100C BE
250mg Cefradine urethritis, skin and structure 250mg-1g, 2 to 4 times a day.
............................. 250 infecti tc.
B g MiRGRoN:ets Urologic infections:
500mg-1g, 2 to 4 times a day
Aju Cefradine Cap. | 1Cap. BE
500mg Cefradine
............................ 500mg
)
Aju Ceftezole g 1 Vial Septicemia, bronchitis, 0.5~4g in one to two divided 10V
Sodium Inj. 19 =, Ceftezole sodium secondary infection to chronic doses, |.V. or .M.
& | o 1g respiratory cystitis, urethritis, etc.
Aju Ceftezole g5 | 1Vl 1ov
Sodium Inj. e Ceftezole sodium
500mg oy | e 500mg
Aju Cefuroxime 1 Vial Acute and chronic Adults: 750mg, 3 times 1V
Sodium Inj. Cefuroxime sodium bronchitis, bronchiectasis a day, L.V. or .M.
750 |~ 2 I 750mg (in case of infections),
mg [ bacterial pneumonia; Sinusitis,
e tonsillitis; Acute and chronic
- nephropyelitis
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Generic Name

Dosage &

Product Name Indications e : Packagin Remark
& Strength Administration ging
Aju Ceftriaxone z 1 Vial Lower respiratory tract infections, - Adults: 1-2g, once a day or in 1oV
Inj.1g Ceftriaxone sodium skin and skin structure infections, equally divided doses twice a
: & | 1g urinary tract infections, day, I.V. or LM.
uncomplicated gonorrhea, pelvic
. . ) inflammatory disease, bacterial
Aju Ceftriaxone i (‘I:\.:ta! : septicemia, bone and joint 1ov
Ini. 500m 3 eftriaxone sodium : ;
] g = 500mg infections, etc.
Aju Ciprofloxacin 1 Vial (2mL) Respiratory infections; ENT - Usually, 100~400mg, 10V
Ini Ciprofloxacin HC| infections; mouth, teeth, and twice a day.
N 200mg chin infections; Renal, urinary
tract infections; Genital
infections; Gl tract infections, etc.
Hidinol Cap. 1 Cap. Folliculitis, furunculosis, 100mg, 3 times a day. 100C BE
100mg _ Cefdinir monohydrate infectious impetigo,
M ............................ 100mg phlegmone, hidradenitis;
Mastadenitis, perianal Abscess;
Aju Micronomicin 1 Amp. (1.5mL) Sepsis; Bronchitis, - Nephropyelitis, cystitis; 10A
Sulfate Inj.120mg Micronmicin sulfate bronchiectasis(in case of Adults: 120mg, twice a
S| 120mg infections), pneumonia; day, .M. or LV. infusion
. Peritonitis; Nephropyelitis,
cystitis etc.
Aju Micronomicin 1 Amp. (1.5mL) 10A
Sulfate Inj. 60mg Micronmicin sulfate
.............................. 60mg
-l
Netilmicin Inj. 1 Amp.(2mL) Urogenital infection; 3~4mg/kg, twice a day in 10A
100mg Netilmicin sulfate Skin & soft tissue, bone and joint divided doses; I.V. or .M.
............................ 100mg infections; Respiratory
(e D tract infections, and peritonitis
Netilmicin Inj. 1 Amp.(1.5mL)
150mg Netilmicin sulfate
Croxacin Tab. 1 Tab. Erysipelas, mamillitis, 1 tablet, twice or three 100T BE
Levofloxacin ......... 100mg nephropyelitis times a day
Praxin Tab. 1 Tab. Lower respiratory tract 300~600mgin 2 to 3 100T BE
Ofloxacin ............. 100mg infections, acute, divided doses
uncomplicated urethral and
cervical gonorrhea,
nongonococcal urethritis and
cervicitis, mild to moderate
skin and skin structure
infections, urinary tract infection
Rocmisin Tab. 1 Tab. Pharyngolaryngitis, otitis 1 tablet, twice a day 100T BE
Roxithromycin media, sinusitis, acute
............................ 150mg bronchitis, tonsillitis,
inflammation of periodontium
Anaprozil Tab. 1 Tab. Pharyngitis/tonsillitis caused by - Adults: 2 tablets a day for 100T BE
Cefprozil ............. 250mg Streptococcus pyogenes, otitis 10days
Media caused by streptococcus
pneumoniae, haemophilus
7 influenzae, acute sinusitis caused by
streptococcus pneumoniae, etc
Tomizole Inj. 1 Amp.(3mL) Prophylaxis and treatment of 1.V. solutions of Ornidazole 10A
Ornidazole ........... 500mg anaerobic infection, should be diluted to 5mg or
e amoebiasis, etc. less per mL and 100 to 200 mL
= infused over 15 to 30 minutes.
Tranox Tab. 1 Tab. - Candidal vaginitis 100~200mg once a day. 100T BE
Itraconazole ......... 100mg - Pityriasis versicolor
- Tinea caused by dermatophyte
- Oral candidiasis
Anaclover Tab. 1 Tab. - Herpes zoster virus infections For the treatment of herpes 100T BE
Famciclowvir ........... 250mg - For the treatment of genital zoster; Adults: 250mg, 3 times

herpes and inhibition of relapsing
genital herpes

aily for 7 days.
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Generic Name — Dosage & .
Product Name Indications % v Packagin Remark
& Strength Administration ging
NSAIDs & Analgesics & Antipyretics
Amadol Tab. 1 Tab. Moderate to severe pain - Initial: 2 tablets a day over 100T BE
Acetaminophen 6 hours interval
..................... ... 325mg - Maximum: 8 tablets a day
Tramadol .. 37.5mg
Apental Tab. 1 Tab. Rheumatoid arthritis, ankylosing 1 tablet, twice a day 100T BE
Aceclofenac ........ 100mg spondylitis, osteoarthritis,
toothache, lumbago, etc.
Bomic Cap. 1 Cap. Osteoarthritis, rheumatoid arthritis, - Rheumatism: 100C BE
Meloxicam ........... 7.5mg ankylosing spondylitis 2 capsules once a day
T - Osteoarthritis:
— 1 to 2 capsules a day
Anacox Cap. 1 Cap. Osteoarthritis, rheumatoid arthritis, - Osteoarthritis: 1 cap per time, 30C
Celecoxib ............ 200mg ankylosing spondylitis 2 times a day
- Rheumatism: 2 caps, once a day
Sofenac Inj. 1 Amp.(2mL) Rheumatoid arthritis, osteoarthritis, 1 ampoule, once or twice a day, 10A
Diclofenac Sodium ankylosing spondylitis, .M.
GEE e | 75mg post-operative pain, acute gout
Newfenac Inj. 1 Amp.(2mL) Pain and inflammation due to 1 ampoule, once a day, |.M. 10A
Diclofenac rheumatoid arthritis, osteoarthritis,
B-dimethylaminoethanol renal colic, acute gout, and some
@h .............................. 90mg surgical operation like dental or
— orthopedic surgery
Solucam Inj. 1 Amp.(1mL) Rheumatoid arthritis, 1 ampoule, once a day, .M. 10A
Piroxicam Inj. ankylosing spondylitis,
| RPN 20mg osteoarthritis, acute
' musculoskeletal disorders
Ketromine Inj. 1 Amp.(1mL) Short-term management of Initial 10mg .M or LV, 10 ~ 30mg | 10A
Ketorolac Tromethamine moderately severe, acute pain .M. or L.V, every 4- 6 hours
40mg requiring opioid-level analgesia
Talocin Tab. 1 Tab. Rheumatoid arthritis, 1 tablet, 3 times a day. 100T BE
| Tainiflumate ......... 370mg ankylosing spondylitis, 2 tablets 3 times a day in a
ngh e osteoarthritis severe case.
Trodon Cap. 1 Cap. Acute and chronic pain caused by 1 capsule, once a day 100C BE
- = Tramadol HCI ........ 50mg carcinoma, post-operative pain
Trodon Inj. 1 Amp.(1mL) Acute and chronic pain caused by 1 or 2 ampoules, .M. or [.V. 10A
ramadol HCI ......... mg carcinoma, post-operative pain every 4 ~5 hours as needed.
b= T dol HCI 50 i i i 4~5h ded
Ajuloxon Tab. 1 Tab. Analgesic, antipyretic and 1 Tablet, three times a day 100T BE
N @ | Loxoprofen ............. 60mg anti-inflammatory agent
Circulatory Drugs
Cretrol Tab. 1 Tab. Primary (heterozygous familial and 1 tablet, once a day 30T
10/5mg Ezetimibe non-familial) hypercholesterolaemia
Rosuvastatin ....
Cretrol Tab. 17Tab.
10/10m Ezetimibe ............ 10mg
9 Rosuvastatin .......... 10mg
Cretrol Tab. 1Tab.
10/20m Ezetimibe ............. 10mg
9 Rosuvastatin .......... 20mg
Antax Cap. 1 Cap. For the improvement of the Adults: 2 capsules, once a day 100C
Vitis vinifera extract following symptoms caused by with water.
.............................. 180mg chronic venous insufficiency:
o= e lower extremity edema, pain
Cobis Tab. 10mg 1 Tab. Hypertension (3-blocker + Diuretic) Once a day 100T Control
Bisoprolol fumarate ..10mg
Hydrochlorothiazide
W .. 6.25mg
Cobis Tab. 5mg 1 Tab.
Bisoprolol fumarate ... 5mg
. . Hydrochlorothiazide
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Generic Name

Dosage &

Product Name Indications e : Packagin Remark
& Strength Administration ging
Cobis Tab.2.5mg 1 Tab. Hypertension (g-blocker + Diuretic) Once a day 100T Control
Bisoprolol fumarate
............................... 2.5mg
Hydrochlorothiazide
............................. 6.25mg
Cobisk Tab. 1 Tab. Hypertension Adults: 5mg, once daily. 100T BE
Amlodipine besylate
@ @ | . 6.944mg
Aju Digoxin Inj. 1 Amp.(1mL) Congestive heart failure, 0.25 to 0.5mg as digoxin by I.V. 10A
DIgOXI N s 0.25mg | hypertension, ischemic heart disease, | every 2~4 hours.
e | arrhythmia, etc. Maintenance dose:
SR 0.25mg by L.V. a day
Losardipine 1 Tab. Hypertension (CCB+ARB) 1 tablet, once a day 30T
Tab. Amlodipine ... 100T
Losartan
Olpit Tab. 1 Tab. Prevention of cardiovascular disease, | The usual starting dose is 100T BE
Atorvastatin calcium Hyperlipidemia 10-20mg per day,
........................... 10.36mg and the maximum
. dose is 80 mg per day.
Olpin Tab. 1 Tab. Hypertension, Hyperlipidemia Adults: 5mg as amlodipine, 100T BE
5mg/10mg Atorvastatin calcium once daily with a maximum
........................... 10.36mg dose of 10 mg once daily.
Amlodipine besylate
6.944mg
Olpin Tab. 1 Tab. BE
5mg/20mg Atorvastatin calcium
........................... 20.72mg
Amlodipine besylate
........................... 6.944mg
Simvat Tab. 1 Tab. Reductions in Risk of CHD The dosage range is 5-80 100T BE
20mg Simvastatin .............. 20mg | (Coronary Heart Disease) Mortality mg/day.
am and Cardiovascular Events; Initial dose: 20~40mg,
: Hyperlipidemia, etc. once a day.
Simvat Tab. 1 Tab.
40mg o | Simvastatin ... 40mg
Rotril Tab. 1 Tab. Hypertension, heart failure Initial dose in patients not on 100T BE
10mg Enalapril maleate ...... 10mg diuretics: 5 mg once a day.
Losato Tab. 1 Tab. Hypertension Initial and maintenance dose: 100T BE
Losartan potassium 50mg, once daily, with or
............................... 50mg without meals.
Anatan Tab. 1 Tab. Essential hypertension, Essential hypertension; 100T BE
8m £ () | Cendesartan ............ 8mg heart failure Initial and maintenance dose:
9 ﬁ \ 4 8~16mg, once a day.
Anatan Tab. 1 Tab.
4o 4 | Candesartan .......... 16mg
UL — Y
Anatan Plus 1 Tab. Essential hypertension. 1 tablet, once daily with or 100T BE
Tab. Candesartan .......... 16mg This fixed dose combination is not without food.
= Hydrochlorothiazide indicated for initial therapy.
Ghe Lels .. 12.5mg
Sadivan Tab. 1 Tab. Hypertension, Heart Failure, Adult Hypertension: 100T BE
80mg & & Valsartan ............... 80mg Post-Myocardial Infarction The recommended starting
@ QF dose of Diovan (valsartan) is
80 mg or 160 mg once daily
Sadivan Tab. 1 Tab. when used as monotherapy in 1001 BE
160m Valsartan ............. 160mg patients who are not volume-
: T ¢ depleted.
Duosartan Tab. 1 Tab. Essential hypertension; Usual starting dose: 100T BE
80ma/12.5m ; Candesartan .......... 80mg It may be used in patients whose 80/12.5 mg once daily.
9 9 & Hydrochlorothiazide blood pressure is not adequately
NI —— 12.5mg controlled on monotherapy.
Pitavan Tab. 1 Tab. Primary hyperlipidemia and mixed Adults; Initial dose: 100T BE

Pitavastatin calcium

dyslipidemia: It is indicated as an
adjunctive therapy to diet to reduce
elevated total cholesterol (TC),
low-density lipoprotein cholesterol
(LDL-C}, apolipoprotein B (Apo B),
triglycerides (TG), and to increase
HDL-C in adult patients with
primary hyperlipidemia or mixed
dyslipidemia.

1~2 mg daily after dinner.
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Generic Name — Dosage & .
Product Name Indications % v Packagin Remark
& Strength Administration ging
Lostin Tab. 1 Tab. - Primary hypercholesterolemia, Initial dose: 5mg a day. 100T BE
Rosuvastatin calcium mixed hyperlipidemia
.J?) E:_J% ............................. 10.4mg - Homozygous Familial
< (as Rosuvastatin ...... 10mg) Hypercholesterolemia
Nevican Tab. 1 Tab. Essential hypertension, Essential hypertension; 100T BE
Nebivolol HCI ........ 5.45mg | Chronic heart failure Adults: 5mg as Nebivolol,
once daily, with or without food.
Anapirin Tab. 1 Tab. Antithrombotic, 30~300mg a day 100T
A AsSpirin ..., 100mg
Anavix Tab. 1 Tab. Antithrombotic, 1 tablet, once a day 100T BE
Clopidogrel hydrogen antiplatelet Agents
A 4y | sulfate ... 97.875mg
e . {75mg as clopodigrel)
Olpit Tab. 1 Tab. Hyperlipidemia 10~80mg, once a day 100T BE
20m Atorvastatin calcium
9 20.72mg
& | (20mg as atorvastatin)
Paramon Tab. 1 Tab. Improvement of various ischemic Adults: 15 or 30mg of 100T BE
Limaprost ........c.c.ccee. 5mg symptoms such as ulcer, pain and limaprost daily in three divided
feeling of coldness associated with doses.
thromboangiitis obliterans
Anafurge Tab. 1 Tab. Hypertension(CCB+ARB) 1 tablet, once a day 100T BE
5/80m Valsartan
g 0 Amlodipine
Anafurge Tab. 1 Tab.
5/160m Valsartan «...conmni 5mg
9 1 | Amlodipine ............. 160mg
Anafurge Tab. 1 Tab.
10/160m Valsartan ................. 10mg
9 ) 5| Amlodipine ............. 160mg
Citazol Tab. 1 Tab. Improvement of various ischemic 100 mg b.i.d. taken at 100T BE
Cilostazol .............. 100mg symptoms such as ulcer, pain and least half an hour before
feeling if coldness associated with a | or two hours after
chronic arterial occlusion breakfast and dinner.
CNS Drugs
Anarica Cap. 1 Cap. - Management of neuropathic pain The total daily dose as 100C BE
75mg Pregabalin ............... 75mg associated with diabetic peripheral pregabalin is given in two
.._ neuropathy divided with or without food.
- - Adjunctive therapy for adult - Neuropathic pain: Initial dose:
Anarica Cap. 1 Cap. patients with partial onset seizures 150mg daily.
150mg Pregabalin ............ 150mg
- Management of fibromyalgia
Aju Citicoline Inj. 1 Amp.(2mL) - Consciousness disorder - Consciousness disorder 10A
Citicoline .............. 500mg caused by brain surgery and head caused by brain surgery and
trauma head trauma: 100~500mg,
e I I once to twice daily, LV. or L.V.
é’ﬁ:g’liﬁtmu 1 anticolinergic drug in Parkinson’s ipfpsion.
""""""""""" 9 disease, especially in tremor - Concomitant use with
anticolinergic drug in
Parkinson’s disease: 500mg,
once daily with anticolinergic
drug, LV.
Antidepressant
Ajubron Tab. 1 Tab. Depression - Adults: 12.5mg, 3 times 100T BE
Tianeptine sodium a day before meals
............................. 12.5mg
—_—
Respiratory Drugs
Aispan Syrup Per 100mL Acute inflammatory Adults and children over 10 500mL; or
Dried Ivy leaf Catarrh of respiratory system years: 5ml, three times a day SmU/pouch
§ - 70% ethanol fluid extract associated with cough x200s
BEEELL || ————— 29
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Generic Name N Dosage & . Generic Name — Dosage & .
Product Name Indications e : Packagin Remark Product Name Indications % v Packagin Remark
& Strength Administration ging & Strength Administration ging
Ambro Inj. 1 Amp. Acute and chronic disease of ENT 15mg by S.C/A.M. or L.V 10A Viamax Tab. 1 Tab. For the treatment of erectile For most patients, 100T BE
Ambroxol HCI .......... 15mg | & respiratory tract with abnormal slowly two or three times a Sildenafil citrate dysfunction the recommended dose is
secretion day 50 mg taken, as needed,
W_ ) - ‘
= . pproximately 1 hour before
(SR Feed sexual activity.
Antihistamins & Antlallerglcs Prozon XL Tab. 1 Tab. For the treatment of signs The recommended 100T BE
_ N Alfuzosin HCl ......... 10mg and symptoms of benign prostatic dosage is one 10 mg
Albitec Tab. 1 Tab. - Seasonal and perennial Adults and children 6 years 100T 0 & hyperplasia. of alfuzosin HC|
Cetirizine HCl ......... 10mg allergic rhinitis, allergic and older: 10mg, ' extended-release tablet
conjunctivitis, chronic once daily at bedtime. once daily.
= idiopathic urticaria, pruritus
Terazole Tab. 1 Tab. ‘ Hypengnsion & dysuria by benign Oncela day 100T BE
Alstin Tab. 1 Tab. Allergic rhinitis, conjunctivitis, - Bronchial asthma: 2 tablets, 1007 BE 2mg S Terazosin HCl ............ 2mg | prostatic hyperplasia (the first time: 1mg a day for
Azelastine HCl .......... 1mg | non-allergic (vasomotor) rhinitis twice a day after breakfast and {(‘ U (T]2 t3;. days. Malr;tinar:‘nce dolse,.
at bedtime = : enign prostatic hyperplasia:
5~10mg. Hypertension: 2~10mg)
- Allergic rhinitis: 1 tablet, twice
a day after breakfast and at
bedtime Others
Coalbi Tab. 1 Tab. Seasonal and perennial allergic 1 tablet, once a day 100T I-della Inj. nes : 1 Amp. (5’T‘L) Antioxidant Once(10~25mg) a day, LV. 10A
Levocetirizine HCl ..... 5mg | rhinitis, chronic idiopathic urticaria E=P== | Thioctic acid .......... 25mg
Akinol Soft Cap. 1 Soft cap. Acute nodular-cystic acne, - Initial df()se: vt ) 100C
i Isotretinoin ............. 10mg etc. 0.5mg/kg a day for 4 weeks
Antidotes - Maintenance dose:
- -N 0.1mg/kg a day
Robin Inj. 1 Amp.(1mL) - It is indicated to diminish the 6~12mg as Leucovorin 10A ) o
Leucovorin Calcium toxicity of folic acid antagonists. by |.M. every 6 hours a day Poscal Soft Cap. 1 Soft cap. Osteaporosis, hypoparathyroidism, 1 capsule, once a day 60C
___________________________ 19.06mg o ] *® Calcitriol .............. 0.25mg rachitis, osteomalacia
(as Leucovorin, ........ 15mg) |~ IS"FL;F’E of corr;(bsln:ljl)on with
Ein -Fluorouracil(5-FU) in patients z ;
f;-_. _ with advanced colorectgl Cancer Anabone Tab. 1 Tab. ‘ Treatment and prevention of Either one 150 mg tablet taken 100T BE
lbandronate sodium osteoporosis in once monthly on the same date
Robin Tab. 1 Tab. It is indicated to diminish the 10mg/m2 as Leucovorin, 100T monchydrate ........ 150mg | postmenopausal wormen each month or cne 2.5 mg
Leucovorin Calcium toxicity of folic acid every 6 hours tablet taken once daily.
i s S.gmg antagonists. Anabone Inj. 1 Syr. Treatment and prevention of 3mg for 15 to 30 1 Syr/Box
(as Leucovorin, ......... mg) Ibandronate acid ...... 3mg | osteoporosis in Seconds, every three months
postmenopausal women
Antitussive & Expectorants
P Anasol Tab. 1 Tab. Dyscrinism, rheumatoid arthritis, Depends on the symptoms: 100T
: am Methylprednisolone collagen vascular diseases, allergic/ 4~48mg a day
Analevo Tab. E Tal:j. - Cough suppressant :’.O.(gﬂ dmg 3 times/day 1oar L S | —— 4mg respiratory disease, hematodyscrasia,
evacropropizlfe o7 days: skinfophthalmologic disease
................................ 60mg
Hylon Plus Inj. 1Syr. (2mL) For the treatment of pain 1 Syr, once a week 3 Syrs/Box
Analevo Syrup = Eer 1(;“" . éogrlnu Sodium Hyaluronate in osteoarthritis of the knee, for three weeks.
e €vodropropizine Bing omeE o N | s 20mg periarthritis scapulohumeralis
2 I —— ’
Neuro-muscular Drugs
Health Supplements/Foods www.olea.co.kr
Exon SR Tab. 1 Tab. Painful muscular spasm, 1 tablet, 2 times a day 30T BE
. = | Eperisone HClI ........... 75mg | rigid paralysis by nervous 100T Olirex ¢ 1 Bottle Mouth refreshment, Spray into the mouth 20ml/bottle
system disease - Olive leaf extract, Sage leaf | Oral hygiene, frequently (as required). /box
) extract, Peppermint extract, | Protection of throat
Exon Tab. 1 Tab. 1 tablet, 3 times a day 1007 BE Peppermint oil, Propolis 30ml/bottle
Eon Eperisone HCl........ 50mg extract mix, Natural lemon /box
flavor
Garexin Inj. 1 Amp.2mL) Adiposis myospasm, 1 to 2 ampoules, 1.M. or L.V. 10A X 7
Gallamine triethiodide neurological myospasm every 8~12 hours for 3 days Olirex Kids i éfottlle f I
TEE: 2 I 10mg z ive leaf; extractFropolis
: extract mix, Sage leaf
o o extract, Peppermint oil
Mebaxin Inj. 1 Amp.(5mL) Skeletal muscular spasm 1 ampoule a day, [.M. or [.V. 10A =
Methocarbamol Maximum dose: 3 g daily. )
.............................. 500mg
= Do not use more than Note: The packaging may be adjusted by request.
Lrr o .
Wil 3 consecutive days.
Tubon Cap. 1 Cap. Osteoarthritis (arthrosis, 50~100mg, once or 100C
AT | Diacerein ............... 50mg | degenerative joint disease) In two divided doses after meals.
Genito-urinary Drugs
Harucin SR Tab. 1 Tab. Benign prostatic hyperplasia 1 tablet, once a day 100T BE
0.2mg Tamsulosin .............. 0.2mg
Urodine SR Tab. 1 Tab. Overactive bladder such as urinary 4mg, once a day 100T BE
Tolterodine |-tartrate frequency or urgency urinary
.................................. 4mg incontinence
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